
Prepared by:
AECOM
99 Commerce Drive 204 477 5381  tel
Winnipeg, MB, Canada R3P 0Y7 204 284 2040  fax
www.aecom.com

Project Number:
60480469

Date:
February, 2016

Water

City of Portage la Prairie

Water System Reassessment



AECOM City of Portage la Prairie Water System Reassessment

AECOM: 2012-01-06
© 2009-2012 AECOM Canada Ltd. All Rights Reserved.

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx

Statement of Qualifications and Limitations

The attached Report (the “Report”) has been prepared by AECOM Canada Ltd. (“Consultant”) for the benefit of the client (“Client”) in
accordance with the agreement between Consultant and Client, including the scope of work detailed therein (the “Agreement”).
[...]
Table 26: Ozone Residual (January 2014-October 2014) ....................................................................................... 77
Table 27: Log Inactivation Credits for Chlorination.................................................................................................. 78
Table 28: Log Removal Credits for WTP, Summer Period ...................................................................................... 79
Table 29: Log Removal Credits for WTP, Winter Period ......................................................................................... 79
Table 30: Pathogen Removal Summary ................................................................................................................. 79
Table 31: Overall Water Demand Profile ................................................................................................................ 83
Table 32: WTP Flow Profiles .................................................................................................................................. 84
Table 33: Estimated Service Life of Water Treatment Equipment, Infrastructure ..................................................... 84

Appendices

Appendix A  Process Schematic
Appendix B  Copies of Certificates and Licences
Appendix C  System Setpoints
Appendix D  2013 Watermain Flushing Routes
Appendix E  Emergency Response Plan
Appendix G  Manitoba Conservation Correspondence
Appendix H  Water Quality Data
Appendix I  Ozone CT Inactivation Credits
Appendix J  “Sign-Off” Office of Drinking Water Forms



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 1

1. Water System Description
1.1 General System Characteristics

The City of Portage la Prairie Water Treatment Plant (WTP) has a capacity of 34 ML/d and has received significant
upgrades in the past decade. The primary source of water for the City of Portage la Prairie (the City) is the
Assiniboine River, whose flows are largely influenced by the Assiniboine Delta Aquifer.

The WTP incorporates a complex arrangement of treatment processes, which includes raw water intake pumps at
the Assiniboine River, ballasted flocculation clarification (Actiflo®), potassium permanganate feed (KMnO4), lime
softening and polymer addition, recarbonation with carbon dioxide (CO2), ozonation, dual media filtration, GAC
polishing, chlorination, fluoridation and finally, the addition of phosphoric acid. In 2011, the City activated a sodium
hydroxide feed system for final adjustment of treated water pH. A simplified treatment train of the WTP is shown in
Figure 1. A more detailed process schematic is provided in Appendix A.

Figure 1: Water Treatment Plant Process Train

Three buildings are present on-site:

The Actiflo® system is contained within the Pretreatment Building;

The softening, recarbonation, ozonation and filtration processes are contained in the main WTP Building; and

The treated water reservoir and pumphouse is contained within a dedicated building.

A layout of the WTP areas is shown in Figure 2.



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 2

Figure 2: WTP Site Layout

The WTP has been in operation since 1978, with major upgrades to the treatment system occurring in 2001-2003.
The system is operated year-round, serving a local population of approximately 12,996 people (2011 Census). There
are approximately 5,000 service connections within the City, a majority of which are residential users.

The water system also supplies water to the towns of Gladstone and McGregor, as well as the Rural Municipalities
(RM) of Portage la Prairie, North Norfolk, Westbourne and Lansdowne. The overall population served by the water
system is approximately 26,763 (2011 Census). The assessment of these rural supply systems is outside the scope
of this report.

On average, the City’s raw water consumption was relatively constant between 2010 and 2015. The average raw
water use ranged between about 5,146 ML to 6,897 ML per year. Treated water flows have been segregated into the
following categories:

Average Day Demand (ADD): Average flow for the entire calendar year; and

Maximum Day Demand (MDD): Maximum single day flow during any calendar year.

A summary of the overall WTP flows is shown in Table 1.

Table 1: WTP Flow Profiles

Parameter 2010 2011 2012 2013 2014 2015
ADD (ML/day) 11.98 11.58 10.90 11.77 12.42 13.30
MDD (ML/day) 21.69 16.84 16.33 23.55 17.14 24.92
Peak Day Factor 1.81 1.45 1.50 2.00 1.38 1.87

RESERVOIR AND
PUMPHOUSE

PRETREATMENT
BUILDING

MAIN WTP
BUILDING



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 3

The water system is currently not operating under a Water Quality Advisory (WQA) or a Boil Water Advisory (BWA).
Such advisories have not been issued since the first Water System Assessment in 2010.

1.2 Water Source

1.2.1 Primary Water Source

Currently, the WTP obtains a majority of its water from the Assiniboine River, which has historically been able to
meet water demands. Raw water is drawn from an intake located in the Portage Diversion, which was constructed
from 1965-1970. A pumpwell within the dam structure conveys water to the WTP via two 500 mm supply lines.

1.2.2 Raw Water Pumping System

Raw water is collected from an intake structure built into the west side of the Portage Diversion. The intake structure
was constructed in the 1970’s. Two 600 mm intake lines (summer intake at el. 256.794 m, winter intake at el.
255.270 m) draw water into a pump well located within the dam. From the pumpwell, three 74.6 kW raw water
pumps (2 duty/1 standby) draw raw water into two 500 mm PVC lines towards the Pretreatment Building
approximately 500 m away (Figure 3). Raw water pump data is shown in Table 2.

Figure 3: Raw Water Pumps

Table 2: Raw Water Pump Parameters

Parameter Value
Manufacturer Pentair Aurora Layne Vertiline Series Model – 16GM
Installed 2014
Tag ID P-2000/ P-2001/ P-2002
Pump Type Vertical turbine
Design Flow 240 L/s (each)
Drive Power 74.6 kW (100 hp)
Voltage/Hz/Phase 575 V/ 60 Hz/ 3 

Current issues regarding the raw water pumping system include the following:



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 4

One of the most problematic times of year the operators experience with screen blockages is during the spring
runoff period and ice blockages of the intake screen. Clearing the screen of ice buildup can be a 24 hour
process with an operator continuously backwashing the screen. Operators note that pumps regularly last up to
two years before requiring a changeout.

Silt buildup is also suspected to be an issue within the pumpwell interior (Genivar, 2010). Dam operation is
provincially-controlled, with turbidity becoming an issue during changes in the river water level, mainly during
spring run-off events.

Much of the pump infrastructure is in need of repair or replacement. In recent years, breakage of the valve stems
of one of the valves had rendered it impossible to close.

1.2.3 Backup Water Source

Currently, there is no backup water source for the City. The City has noted that a portable pumping system is
available to convey raw water past the raw water pumping station in the event of an emergency, although the
capacity may be limited for this application.

1.2.4 Water Right Licence(s)

The City currently has a Water Rights Licence to divert water from the Assiniboine River for municipal purposes. The
licence (Licence No. 2003-022) became effective July 14, 2003 and has an expiry date of July 12, 2023. The licence
allows a maximum water diversion rate of 0.44 m3/s (440 L/s) and an annual water diversion volume of 8948.94 dm3

(8,948,940 m3). The City continues to use less than this allotted diversion rate for its water supply. A copy of the
Water Rights Licence is included in Appendix B.

1.2.5 Assessment of the Potential for Contamination at the Water Source

No formal source water protection plan is in place for the City. The raw water intake structure is regularly locked and
fenced off, with the water supply lines to the WTP buried underground. A security alarm is installed for the intake
structure.

There appears to be some agricultural activity within 300 m of the raw water intake that could potentially have an
adverse effect on the source water quality, although the expected impact on the raw water supply is likely minimal.
As with many surface waters, the raw water exhibits a high level of organics, turbidity and true colour throughout the
year.

1.3 Water Treatment System

Overall, the WTP uses between 30-40% of its treatment capacity (34 mL/d) on average, and has not exceeded more
than 70% of its capacity on any given day. The WTP operates on a continuous basis (24 h/day, 7 days/week).

1.3.1 Actiflo® System

The Actiflo® system was originally designed to provide turbidity reduction for the WTP. Raw water, coagulants,
microsand and polymer are mixed into the water in a series of chambers designed to enhance floc formation. The
microsand provides a surface area that enhances flocculation and also acts as a weight to aid in the rapid settlement
of captured particles, which are removed in a clarification chamber. Clarified water is collected at the surface through
perforated water pipes. Potassium permanganate is then added to the clarified water to provide some measure of
oxidation before being sent to the lime softening system. Actiflo® system data is provided in Table 3.



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 5

Table 3: Actiflo® Parameters

Parameter Value
Manufacturer Kruger (Veolia)
Installed 2001
Design Flow 44.85 ML/d (Genivar, 2010)
Rise Rate 40 m/h (Genivar, 2010)
Number of Trains 1 process train
Volume Coagulation Tank: 54.25 m3

Flocculation Tank: 59 m3

Settling Tank: 181 m3

Current issues regarding the Actiflo® system include the following:

Currently, the Actiflo® process is operated mainly to conduct turbidity removal, with minimal organics reduction.
Full-scale pilot trials conducted in 2014 were found to produce enhanced organics removal through a change of
coagulant type and dose. It appears that current operation runs the Actiflo® process at a sub-optimal coagulant
dosage.

Operations staff have noted difficulty in cleaning the vertical intake screens at the Pre-treatment Building.
Currently, a makeshift hoist system (Figure 4, left) is installed to aid in lifting the Actiflo® screens (Figure 4,
right). During some spring run-off events, constant manual cleaning of these intake screens is required to
remove organic matter, which often requires the full attention of at least a single operator. An automatic
screening system that would require minimal operator-intervention during high debris event is suggested.

Figure 4: Hoist System (Left) Rigged to Lift Actiflo® Screens (Right)

1.3.2 Softening Clarification

In cold-lime softening processes, lime is added in order to cause a significant pH rise in the process water in order to
remove calcium/magnesium hardness through the formation of scale. Lime is added as slurry to softening clarifiers,
which allows softening to occur after a period of contact time. The floc that forms during the softening process is
removed as sludge and sent towards the sludge dewatering cells.



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 6

The WTP uses solids contact-type clarifiers. In this type of design, the water flows through a bed of previously-
formed solids in the bottom of the unit. This assists in removal of fine solid particles, so a somewhat higher treatment
capacity can be achieved for a given size of unit compared to some other types of clarifiers. In general, solids
contact systems are well suited to softening applications, in which the floc formed separates easily from the water
and settles relatively quickly.

The acceptable rise rates for a clarifier depends on many factors, including the type of floc, its settling rate, the water
temperature, and the configuration of the clarifier. As indicated in Table 4, the Portage WTP rise rates are towards
the upper end of the 2 to 4 m/h range, which is commonly used for softening applications. The City currently uses
Ecodyne Reactivators® for Clarifiers 1 and 2, and an Ecodyne® system for Clarifier 3.

Table 4: Clarifier Parameters (Genivar, 2010)

Parameter Clarifier 1, 2 Clarifier 3
Manufacturer Ecodyne Ecodyne
Installed 1978 2002
Nominal rated flow 9.0 ML/d (each) 18.0 ML/d
Clarifier top diameter 14 m 16.5 m
Hydraulic loading rate 3.0 m/h 3.25 m/h
Hydraulic loading rate,
with 0.5 m tube settlers

3.0-4.2 m/h 3.0-4.2 m/h

Current issues regarding the softening system include the following:

Each clarifier feed has an insertion magnetic flow meter and flow control valve used to split the feed flow to the
clarifiers. These flows have been noted to require constant calibration, with the insertion probe for Clarifier 2
needing to be recalibrated six times over the course of a year in 2012-2013. Inaccurate flows into the WTP are
of concern as the overall raw water use is likely unknown with much accuracy. The insertion magnetic flow
meters have less than ideal straight pipe run (Upstream/downstream lengths, expressed as pipe diameters:
4D/2D, 4D/2D, and 6D/3D) for Clarifiers 1, 2 and 3, respectively. Lack of adequate straight pipe could result in
unreliable or inaccurate measurements. Typical straight pipe recommendations for this type of flow meter are
10D/5D.

The softening system demonstrates uneven flow distribution between the older set of clarifiers (Clarifiers 1 and
2) and Clarifier 3. Paired with periodic disturbances in flow entering the WTP via the raw water intake structure,
the changes in flow tend to upset the sludge blanket at the bottom of the clarifiers. This type of process upset
increases the amount of sludge carryover, potentially increasing turbidity and scaling in downstream systems.

Additional carbonate alkalinity is required for the process to encourage greater levels of softening. Currently,
these clarifiers are not run optimally, as residual hardness remains above target levels.

The lime dosing efficiency has decreased in the past five years, with greater amounts of lime required to
produce the same level of softening.

1.3.3 Recarbonation System

Process water passes through a recarbonation chamber to reduce pH. Carbon dioxide is fed through fine-bubble air
diffusers to promote gas/liquid diffusion. Recarbonation system data is provided in Table  5. The alkalinity after
softening does not change significantly after recarbonation.



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 7

Table 5: Recarbonation System Parameters

Parameter Basin 1 (Clarifier 1,2) Basin 2
(Clarifier 3)

Installed 1976 2001
Chambers 2 3
Depth (approximate) 7.36 m 7.47 m
Volume (Genivar, 2010) 114 m3 256 m3

Current issues regarding the recarbonation system include the following:

A significant amount of solids carryover from the clarifiers is found in the recarbonation basins. This may have
an impact on the even distribution of carbon dioxide within the basin.

The layout of both Basins 1 and 2 appears to promote the formation of dead-zones in the corners of each
chamber. It is also likely that the means by which flows enters and leaves the basin further exacerbates
maldistribution of flow.

1.3.4 Ozonation System

After recarbonation, water passes through ozonation contact chambers. The main purpose of ozonation in the
baseline treatment train is for inactivation of pathogenic microorganisms and for oxidation of organics into shorter
chain organic molecules more amenable to biodegradation. Some chlorine-resistant microorganisms, such as
Cryptosporidium and Giardia, are of particular concern in water treatment. Among different disinfection alternatives,
[...]
The WTP has had difficulty in maintaining turbidity requirements and microbial requirements, as set out in its
Operating Licence, as described in Section 2.3.The extent of turbidity spikes leaving the sand filters may call into
question the ability of much of the plant to receive removal credits for Giardia and Cryptosporidium.



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 80

Previously, SCADA system recorded the turbidity leaving the sand filters every 5 minutes, even during a backwash.
Operators have noted that recent alterations to the SCADA system now prevent turbidity measurements from
obtained during a backwash cycle from being logged as in the same manner as turbidity measurements obtained
during regular operation, which has reduced potentially erroneous turbidity readings.

The WTP plant now has a turbidimeter dedicated to monitoring the filter-to-waste stream. Filters can now be
returned to service when they’re most likely to provide a lower turbidity instead of using a trial-and-error method of
backwash times.

5.4 Chemical Standards

High levels of THMs and HAA have been found in the distribution system over the last five years is likely attributed to
high levels of DBP precursors in the treated water, such as TOC. Currently, the softening process at the WTP
conducted a majority of the organics removal at the WTP, with more than 50% of the raw water TOC being removed
on a regular basis.

According to the USEPA Stage 1 Disinfectants and Disinfection Byproducts Rule, conventional treatment plants with
an influent TOC > 8.0 mg/L and an alkalinity above 120 mg/L as CaCO3 should be able to meet an overall TOC
reduction 30.0% or more. While the WTP is capable of meeting these criterion for TOC removal, THM levels are still
an issue. A target effluent TOC of 2-3 mg/L is instead recommended.

In 2014, AECOM conducted a full-scale enhanced coagulation trial with the Actiflo® process. This process was
optimized to effectively remove TOC from the WTP influent, reducing unwanted formation of trihalomethanes in the
distribution system. TOC removal can be improved by altering operational parameters such as the coagulant dose,
the coagulant type, and the solution pH. Jar testing was conducted for fifteen coagulants under a variety of simulated
process conditions. Two coagulants were selected for use in the full-scale trial based on their effects on Ultraviolet
Transmittance (UVT) reduction, alkalinity reduction and turbidity reduction. Depending on process conditions, more
than 50% of the raw water TOC was removed during treatment.

Conducting enhanced coagulation will increase operating costs of the existing system, although capital costs are
expected to be minimal.



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 81

6. Ability to Meet Industry Best Practices
6.1 Ten States Standards

The WTP appears to meet many of the requirements of the 2012 Recommend Standards for Water Works, also
referred to as the Ten States Standards for Water Works. Many of these items have already been noted elsewhere
in this report and include:

Adequate chlorine contact time;

Adequate ventilation;

Fire extinguishing equipment located around the plant;

Mass flow monitoring for chemical feedstocks;

Chemical spill containment;

Sufficient treated water storage; and

Spill kits near chemical storage, delivery system.

The WTP appears to be deficient in the following requirements:

The chlorine dosing system, located near a residential area, is not accompanied by gas scrubbing equipment.

Infrastructure for backup power.

Any future upgrades to the WTP (such as softening) should generally conform to the Ten States Standards for Water
Works.

6.2 Cross Connection Control

The operator did not report any potential cross-connections as a concern for the distribution system.

No formal cross connection prevention programs appear to be in place for the City.

6.3 Aesthetic Objectives

The City of Portage la Prairie has set a goal for treated water hardness to meet an annual average of 150 mg/L as
CaCO3. Treated water hardness is typically above 200 mg/L as CaCO3. Use of the existing caustic dosing system to
supplement the excess-lime softening processing may aid in improving the extent of softening conducted at the
WTP.

6.4 Other Industry Best Practices

Examples of other industry best practices include:

The WTP currently has a 24/7 Alarm system that notifies operators of alarms; and

The SCADA system notifies operators of some of the equipment and maintenance schedules around the WTP.

Some deficient practices may include the following:



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 82

A calibration and maintenance schedule of process equipment appears to be lacking. Development of such a
schedule may aid in conducting preventative maintenance at the WTP.



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 83

7. Ability to Meet Demands
7.1 Capacity

Water use throughout the WTP is tracked in daily operations logs. Raw water is collected from the Assiniboine River
and sent through various treatment systems that use a portion of this flow for backwash, flushing and other process
needs. According to the operations data, about 64%-71% of the total raw water flow is recovered as potable water,
as noted in Figure 90. This low level of water recovery is likely inaccurate and is likely attributed to poor flow
measurement around the raw water feed/ Actiflo® system, as discussed in Section 1.3.2.

Figure 90: Average Monthly Flows throughout the WTP (Jan 2008-Aug 2015)

Approximately 12-14% of the total treated water flow is directed to the rural water supply, as shown in Table 31.
Domestic water consumption appears to be within the range of typical domestic water use of 270-450 L/cap/day
(MOE, 2008).

Table 31: Overall Water Demand Profile

Year
Annual Flow (ML/year)

%Rural Flow Per Capita Flow, Overall
(L/cap/day)WTP (Overall) Rural City

2011 4,227 510.9 3,716 12% 433
2012 3,988 547.2 3,441 14% 408
2013 4,107 546.4 3,561 13% 420
2014 4,509 544.6 3,964 12% 462

A summary of the overall WTP flows is shown in Table 32 (repeated from Table 1). Overall, the WTP uses between
30-40% of its treatment capacity on average, and has not exceeded more than 70% of its capacity on any given day.
As such, future upgrades planned by the City are to accommodate the existing 34 ML/d capacity of the WTP.



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 84

Table 32: WTP Flow Profiles

Parameter 2010 2011 2012 2013 2014 2015
ADD (ML/day) 11.98 11.58 10.90 11.77 12.42 13.30
MDD (ML/day) 21.69 16.84 16.33 23.55 17.14 24.92
Peaking Factor 1.81 1.45 1.50 2.00 1.38 1.87

7.2 Reliability

The WTP appears to be reasonably maintained, although it appears that some process equipment requires
significant maintenance, such as the Actiflo® system. No major upgrades appear to have taken place in the period
since the last assessment.

The estimated service life of the equipment is shown in Table 33. These estimations take into account typical
equipment lifespans and observed upkeep. Concrete structures such as the sand filters and reservoirs have very
long lifespans with appropriate upkeep. The reservoirs could not be visually inspected at the time of the assessment;
repair or retrofits to maintain these systems could not be evaluated. The sand filter media and GAC media will likely
require some change-out in the near-term to mid-term. The distribution pumps appear to have been in service for
nearly 15 years, and will likely be one of the first large pieces of equipment requiring replacement.

Table 33: Estimated Service Life of Water Treatment Equipment, Infrastructure

Equipment Year Installed Typical Lifespan

Raw Water Intake Pumps 2015 5-10 year (2 years at WTP)
Actiflo® System 2001 20-50 years
Softening Clarifiers 1976/2001 20-50 years
Recarbonation/ Ozonation Contactors 1976/2001 20-50 years
Ozone Generation System 2001 15-20 years
Transfer Pumps 2001 5-10 years
Sand Filter 1976 20-50 years
GAC Filters 2001 20-50 years
Distribution Pumps 2001 5-10 years
WTP Reservoir 1976 20-50 years
McKay Reservoir 2001 20-50 years

The estimated remaining service life shown in Table 33 is primarily based on the year of installation and typical
lifespan. With continued good maintenance and ongoing condition assessment and repair (as needed), there is
significant opportunity for future life beyond those noted.



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 85

8. Recommended Upgrades and Actions
8.1 Recommendations

8.1.1 Process

Raw Water Intake

Using flow control valves rather than pump speed seems to be a common practice throughout the plant,
contributing to flow control issues seen in the softening clarifiers and both sand filter and GAC backwash
systems. Improved flow control through the raw water intake system is necessary to allow for more consistent
operation of the softening clarifiers and other downstream systems. This may be achieved by the installation of
new anti-cavitation butterfly valves to reduce surges, or by the installation of VFDs on the raw water feed pumps.

Provisions for zebra mussel control should be considered in the future.

Actiflo® System

Conducting enhanced coagulation is recommended to increase the extent of organics removal in the Actiflo®

system. This process has been shown to be effective in past pilot studies for the WTP and has the potential to
greatly reduce the overall level of organics entering into the WTP

Softening System

The existing pipe run at the Actiflo® outlets leave little room for accurate measurement of flow. With upgraded
VFDs at the raw water intake system, accuracy of the existing flow instrumentation may improve, although flow-
splitting issues may be considered a priority. Pipe extensions to improve flow split measurements for above-
ground flow splits (Clarifiers 1 and 2) may be a more practical upgrade in the short-term.

Permanent piping installation for use of caustic in each softening clarifier should be (re)installed in order to
provide non-carbonate hardness removal when required.

Sand Filtration System

As filter backwash rates are typically far higher than flow-through rates, separate pump setups are commonly
used for each function. Consideration should be given to the addition of VFDs to the GAC transfer pumps to
manage backwash flows. Further consideration should also be given to the installation of additional pumps for
sand filter backwash and/or GAC backwash as a means of managing water flow.

SCADA monitoring of the sand filtration process, while comprehensive, is relatively inaccessible to operations
staff. It appears that only automated reports related to turbidity are available. It is recommended that upgrade of
the SCADA programming allow operators to access collected data, and at the very least generate reports of
historic water levels in each filter bed.

A holistic sand filter backwash maintenance program is strongly recommended going forward. Its implementation
will rely on greater use of the plant’s existing SCADA system to track parameters such as head loss through
each sand filter, as well as long-term treads of filter efficiency over time. Monitoring of each filter bed through
means of core sampling, size sieve analysis and bed levels would also be included. Development of an SOP to
address filter maintenance with the advent of any significant plant upgrades is recommended.



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 86

Ozonation System

In the absence of leaks, the open-air filtration downstream of the ozone contact chambers presents a potential
for off-gassing when ozone residual remains in the process water. Installation of an ozone quenching system,
likely a sodium bisulphite dosing system, is considered to be a priority safety issue.

Leak detection surrounding the ozonation system is strongly recommended. Ambient ozone monitors could alert
both operators and the SCADA system of existing leaks. Equipment to detect minor leaks (e.g. handheld ozone
monitors) also presents minimal capital investment while improving safety around this system.

Additional ozone monitoring is required to achieve pathogen log reduction credits for this system, which could be
significant. The additional measurement data would allow for more accurate control of ozone carryover, with the
operators being able to more accurately tell how much ozone is being applied to the water.

For a high-solids application, the use of sidestream ozone injection may result in greater ozone transfer
efficiency. Sidestream ozone injection would likely require additional piping and the installation of pump
wherever there is available space.

Emergency Operations

Installation of a backup generator to provide power to the entirety of the WTP is recommended in the near term.

Development of a more accessible ERP is recommended, along with a fully-developed plant operations manual
to ensure continued operation of the WTP.

Operating Procedures

Revisit SOP-001 regarding disinfection of watermains with respect to the new AWWA Standard C651-14.

Development of an operations manual is recommended with Standard Operating Procedures (SOPs) related to
at least the following:

Discoloured water complaints collection, troubleshooting (will involve plant personnel and other
City staff).

Ozonation control.

Sand filter system maintenance and control.

Distribution system pressure control.

8.1.2 Mechanical

Various mechanical upgrades are recommended, and include the following:

It would be important to confirm that all eyewash and emergency shower fixtures are tested regularly.

Though not currently signed off for December, the fire extinguishers’ tag typically had regular monthly signoffs.
Annual inspections by a certified technician should also be performed if not currently done.

Overhead monorails/ bridges/ jib cranes should have capacity markings, and also receive the required periodic
documented inspections

Due to its proximity to the source of the City’s water, it should be confirmed that MIT performs or obtains
documented inspections of the generator room and the fuel systems to ensure no leakage of possible
contaminants.



AECOM City of Portage la Prairie Water System Reassessment

RPT-2016-02-29-Water System Assessment-FINAL-60480469.Docx 87

The Ten States Standards for Water Works (2012) note that provisions for neutralization of chlorine gas in the
event of a release should be made when chlorine gas storage is located near residential areas. No chlorine gas
neutralization/scrubbing equipment is available at the WTP.

Use of spill absorbent pads should be considered where there is evidence for or potential for oil spills.

8.1.3 Structural

Various facilities require upkeep, including improved weather stripping, repair of exposed insulation, repair of
concrete, etc. Walls with leakage adjacent to wetwells or expansion joints should also be investigated.

Operation Staff noted continuing concerns with the floor tile delaminated above the Ozone and Recarbonation
Chambers. This issue should be investigated further.

8.1.4 Electrical

Raw Water Intake Facility

Suggested that all electrical equipment in the main Pump Room be replaced due to poor condition. The
disconnect switches and lighting panel installed are in violation of Canadian Electrical Code (CEC).

Pretreatment Building

The electrical and control panels on the first floor of Pretreatment building show signs of moderate corrosion and
it is suggested the NEMA 4X enclosures (fiberglass preferable) be used, with stainless steel bolts and other